



Package Design Research & Test Lab



D-32, Govt. Industrial Estate, Harthala, Kanth Road, Moradabad - 244 001 (U.P.)
Website : www.pdrtl.in Email : pdrtlindia@gmail.com Mob. : 98370-37190, Tel Nos. 0591-2450170, 6453479

TEST REQUEST FORM FOR KRAFT PAPER

Concerned Person : _____
Name of Company : _____
Address : _____
Phone No. : _____
Cell No. : _____
Email : _____

INFORMATION REQUIRED ON REPORT

Sample Description _____
SKU No. / Item Name _____

TESTS REQUIRED TO BE DONE

(1)	Bursting Strength	INR 400
(2)	Ring Crush Test (RCT)	INR 1200
(3)	Cobb	INR 350
(4)	Wax Pick	INR 1100
(5)	Abrasion Loss	INR 1500

Charges of some of the commonly used tests of corrugated box / board w.e.f. 01.04.2013

Bursting Strength	INR 400
Ring Crush Test (RCT)	INR 1200
Cobb	INR 350
Wax Pick	INR 1100
Abrasion Loss	INR 1500

For other tests please email us.

* If not specified BIS (ISI) standard shall be used.

Please scan and email to pdrtlindia@gmail.com

Date :

Signature

Name of Person & Company